

Order Specification FSAB STANDARD	Customers Order.nr PO 08-01-266	
	Order date 081013	Order no 8411940
Shipping mark 409CB CHRYSERL SPEC MS3920 PO 08-01-266 COMBER-ONTARIO	Consignee PELLUS MFG. 7025 INDUSTRIAL DRIVE COMBER ONTARIO, NOP 1JO / CANADA	

Product
**HOT ROLLED STAINLESS WIRE ROD ANNEALED AND PICKLED
GRADE: R10812(409Cb) IN COILS OF APPROX 1000 KGS.**

Extent of delivery

Pos	Lot number	Heat number	Steel pro	Dimension	Del.quantity	Number
10	1172014	521008	EAF-AOD	10.50 mm 0.413 in	19662 kg 43347 lb	20

Heat analysis

Heat number	Analysis (%)									
521008	C	Si	Mn	P	S	Cr	Ni	Mo	Co	Cu
	0,015	0,36	0,46	0,020	0,001	11,25	0,85	0,02	0,023	0,03
	N	Al	Nb							
	0,021	0,004	0,430							

Test results

Coils/Lot Tested	020 003	Tensile Strength MPa	Yield stress MPa	Elongation A5 %
Min		458	230	37
Max		459	244	39

We hereby certify that the above mentioned products are consistent with the order prescriptions.
Visual-inspection, size-control and grade-check with OES: without objections.

Manufacturer FAGERSTA	Date 081218	Resp L Nilsson
---------------------------------	-----------------------	--------------------------